Page 630

2016snowmobile

COMET 108 EXP Comet 108EXP • Recessed mounting bolt increases clearance between clutch and body panels • Shouldered clutch cover bolts for improved tower support and overall clutch strength • Improved durability with consistently smooth shifting after hours of use • Uses same tuning parts as 102C, 108C and other 108EXPs • Clutches are uncalibrated, order cam arms and spring separately • Standard series for 1-3/8" belt. • EWB series for 1-7/16" belt. Comet 108EXP Primary bore Standard depth Model note notification Belt Width OEM Type 30mm 1:10 -.245” Yamaha * 1-1/4”, 1-3/8” 217501A STD N/P 382-0091 30mm 1:10 +.200” Ski-Doo * 1-3/8” 217504A STD N/P 382-0094 30mm 1:10 +.140” Yamaha * 1-1/4”, 1-3/8” 217506A STD N/P 382-0096 Comet 108EXP For EWB STD P/N Primary bore Model Description OEM Comet 108EXP (Re-designed to fit electric start) 33mm 1:7.5 Ski-Doo BRP W/Ski Doo BRP Gear Bosses 7.5:1 219507A 382-0020 382-0087 33mm 1:10 Arctic Cat Flush W/Arctic Cat Gear Bosses 219500A 382-0002 382-0084 33mm 1:10 Arctic Cat W/Arctic Cat Gear Bosses 219508A 382-0022 382-0088 33mm 1:10 Polaris Flush W/Polaris Gear Bosses 219503A 382-0005 382-0086 33mm 1:10 Ski-Doo BRP Flush W/Ski Doo BRP Gear Bosses 219903A 382-0024 382-0080 33mm 1:10 Yamaha Flush W/Yamaha Gear Bosses 219703A 382-0023 382-0089 Note: See the Comet application chart for detailed application information. Clutches are uncalibrated, order cam arms and spring separately 108 EXP CLUTCH PARTS CROSS REFERENCE 1997-UP Part listing per clutch part number Item# Description Clutch Part # 382-0091 382-0092 382-0093 382-0094 382-0095 382-0096 382-0097 1 RETAINING BOLT 382-1450 382-1454 382-1452 382-1454 382-1454 382-1457 3 PILOT WASHER 382-1449 382-1449 382-1451 382-1449 382-1449 382-1453 4 RETAINING BOLT 382-1430 382-1430 382-1430 382-1430 382-1430 382-1430 382-1430 382-1430 6 CVR PLT W/ BUSHING 382-1401 382-1401 382-1401 382-1401 382-1401 382-1401 382-1401 382-1401 8 SPIDER 382-1400 382-1400 382-1400 382-1400 382-1400 382-1400 382-1400 382-1400 9 ROLLER W/BUSHING INSERT 382-1406 382-1406 382-1406 382-1406 382-1406 382-1406 382-1406 382-1406 10 THRUST WASHER 382-1114 382-1114 382-1114 382-1114 382-1114 382-1114 382-1114 382-1114 11 AXLE PIN-ROLLER 382-1405 382-1405 382-1405 382-1405 382-1405 382-1405 382-1405 382-1405 12 PLAT GUIDE BUTTON 382-1441 382-1441 382-1441 382-1441 382-1441 382-1441 382-1441 382-1441 13 SPACER FOR SPIDER 382-1441 382-1441 382-1441 382-1441 382-1441 382-1441 382-1441 382-1441 15 BELT SPACER 382-1245 - 382-1245 382-1245 382-1245 382-1245 - 382-1245 16 MOVABLE FACE 382-1442 382-1402 382-1402 382-1402 382-1402 382-1402 382-1402 382-1402 21 F/F & STEM ASSEMBLY 382-1428 382-1444 382-1445 382-1424 382-1446 382-1447 382-1448 - Kit # Illustration Description OEM (1) Spider assembly kit includes 9,10,11,12 #382-1400 (2) Cam arm bolt kit includes 17,18,20 #382-1421 01 Clutch retaining bolt 7-1/4” X 1/2” 215784A 382-1413 (3) Spider parts kit includes 9,10,11,12 #382-1403 01 Clutch retaining bolt 6-3/4” X 1/2” 215790A 382-1412 (4) Movable face bearing kit 5,14 #382-1465 03 Pilot washer retaining bolt 7/16” 211255A 382-1268 08 Spider assembly kit 214910A 382-1251 *Item order 08 Steel washer - cam arm 215296A 382-1411 09 Spider parts kit for 7/16 roller 216056A 382-1410 1 Clutch retaining bolt 1/2-20 X 6-1/2” 382-1450 14 Lower guide bushing kit 204820A 382-1042 2 Clutch retaining bolt M14 X 1.5 X 165mm 382-1455 17 Pilot bolt kit 5/16” 215311A 382-1404 3 Clutch retaining bolt 7/16-20 x 6 1/2” 382-1456 4 Pilot washer 1/2-20 382-1449 Replacement parts 5 Pilot washer 7/16 382-1451 9 Roller w/bushing insert, 3/8in. I.D. ** 204288A 382-1044 6 Pilot washer 14mm 382-1453 7 Pilot plug washer 14mm 382-1459 Spider parts kit 9 Roller w/bushing insert, 3/8in. I.D. ** 214913A 382-1255 630


2016snowmobile
To see the actual publication please follow the link above